
Date of receipt: 31/01/22

Date of issue: 24/02/22

Report consists of 2 test reports.

Sample name: ANTARES Table 70x70 | Plastic tube with chromed plated base | Tempered glass top

SAMPLE N° 323389

List of test reports:
1. Vertical static load test EN 1730:2012, clause 6.3 
2. Horizontal fatigue test EN 1730:2012, clause 6.4.2 
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Defects before testing: None

Overall dimensions: 700 x 700 x 755 (h) mm
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Clause 6.3.1 Vertical static load test on main surface
Test results:

Load application position Vertical force
N

Number
of cycles Remarks

100 mm from the edge of the top,
at the middle of one side 1000 10 No defects

100 mm from one corner 1000 10 No defects

Clause 6.3.2 Additional vertical static load test where the main surface has a lenght > 1600mm
Test results:

2 Load application positions Vertical force
N

Number
of cycles Remarks

On the longitudinal axis,
400 mm on either side
of the transversal axis

/ / Not applicable

Clause 6.3.3 Vertical static load test on ancillary surface
Test results:

Load application position Vertical force
N

Number
of cycles Remarks

100 mm from the edge of the top,
at the middle of the long side / / Not applicable

Note:
The test has been carried out according to Table 1 of EN 581-3:2017 Test level: Contract

The test results comply with strength and durability requirements of EN 581-3:2017 clause 5.2.2 (a,b,c)
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Vertical static load test EN 1730:2012, clause 6.3
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Test results:

Direction of the force
Specified
horizontal

force
N

Applied
horizontal

force
N

Number of
cycles

Load
on top

kg
Remarks

Longitudinal (Fa) 300 200 1700 50

Longitudinal (Fb) 300 200 1700 50
rigidity and a deformation

A loosening of the structure

Transverse (Fc) 300 150 1700 50
of the central element

has been noticed ( see
images pag. 2/2 )

Transverse (Fd) 300 150 1700 50

Note:

The test has been carried out according to Table 1 of EN 581-3:2017 Test level: Contract
The test result does not comply with strength and durability requirements of EN 581-3:2017 clause 5.2.2 (a,b,c)

According to EN 1730:2012, horizontal force applied has been reduced to avoid tipping of the table.
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Details of the defects
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